

# CERTIFICADO DE CALIDAD

CLIENTE: ISOTERM

ALEACIÓN: 3105

ESTADO: H24

ESPESOR: 1000

ANCHO: 0.60

Nº BOBINA: CRP904485

## COMPOSICIÓN QUÍMICA

Si	Fe	Mn	Mg	Cu	Zn	Cr	Ti	B	Zr	Ni	Pb	V	Sn	Bi	Rem. Alum.
0,4105	0,4981	0,3132	0,3083	0,0727	0,0649	0,0287	0,0214								98,2683

## PROPIEDADES MECÁNICAS

UTS (MPa)	PS (MPa)	% Elongation	Bend Test
175,33	191,96	6,05	13,33

